


Juneau Salmon Creek Water Source 
EPA LT2 Treatment Requirements Evaluation  December, 2009 
 

   
Carson Dorn Inc. Page 2 of 26 
 

treatment requirements for Cryptosporidium by either October 1, 2013 or October 1, 2014 
depending on the size of the community served.  For Juneau the compliance date is October 1, 
2013.   
 
Carson Dorn Inc. and its sub-consultants prepared an evaluation of alternatives for the City and 
Borough of Sitka to comply with the Long Term 2 Enhanced Surface Water Treatment Rule.  
This is a summary of that evaluation as it would apply to Juneau. 
 
Three treatment processes have been found to be effective at inactivating Cryptosporidium, 1) 
UV Disinfection, 2) Ozone Disinfection, and 3) Chlorine Dioxide Disinfection.  Each of these 
[...]
• A water supply near storage and handling areas for cleanup. 
• Adequate ventilation and air monitoring. 
• Flow monitoring on all chemical feed lines, dilution water lines, and chlorine dioxide solution 

lines. 
• Air contact with chlorine dioxide solutions should be controlled to limit the potential for 

explosive concentrations building up within the generator.  Chlorine dioxide concentrations 
greater than 10 percent should be avoided. 

• The MRDL for chlorine dioxide is 0.8 mg/L and the MCL for chlorite is 1.0 mg/L.  This 
means that if the oxidant demand is greater than about 1.4 mg/L, chlorine dioxide may not be 
used as a disinfectant because the chlorite/chlorate ion by-products might exceed the 
maximum allowable level. 

• Daily monitoring for chlorite and chlorine dioxide is required at the entrance to the 
distribution system.  For any daily sample that exceeds the chlorine dioxide MRDL of 0.8 
mg/L or the chlorite MCL of 1.0 mg/L, the system must take additional samples in the 
distribution system the following day at the locations specified in the 
Disinfectants/Disinfection By-products Rule. 

  

Advantages of Chlorine Dioxide Use 
The following advantages may be realized when using chlorine dioxide as a disinfectant for 
Cryptosporidium inactivation: 
• Taste and odors resulting from algae and decaying vegetation, as well as phenolic 

compounds, are controlled by chlorine dioxide. 
• Chlorine dioxide is easy to generate. 
• Oxidation of iron, manganese. 
• Provides plant control over algae growth. 
• Does not produce halogenated DBPs. 
 



Juneau Salmon Creek Water Source 
EPA LT2 Treatment Requirements Evaluation  December, 2009 
 

   
Carson Dorn Inc. Page 21 of 26 
 

Limitations of Chlorine Dioxide Use 
The following limitations must be considered when using chlorine dioxide as a disinfectant for 
Cryptosporidium inactivation: 
• Requires an extremely long reaction time for inactivation of Cryptosporidium.  
• The process forms chlorite and chlorate as by-products. 
• Costs associated with training, sampling, and laboratory testing for chlorite and chlorate are 

high. 
• The cost of sodium chlorite is high. 
• The chlorine dioxide dose cannot exceed 1.4 mg/L in order to limit the total combined 

concentration of chlorine dioxide, chlorite, and chlorate to a maximum of 1.0 mg/L. 
• Chlorine dioxide gas is explosive, so it must be generated on-site. 
• Chlorine dioxide can produce noxious odors in some systems.  Dialysis patients may be 

adversely affected by the presence of chlorine dioxide in water. 
• The process of producing chlorine dioxide includes the storage and use of multiple hazardous 

chemicals 

4 - Membrane Filtration 
A membrane, or more properly, a semipermeable membrane, is a thin layer of material capable of 
separating substances when a driving force is applied across the membrane surface. Membrane 
processes can be separated into four basic categories—reverse osmosis, nanofiltration, 
ultrafiltration, and microfiltration.  Reverse osmosis (RO) and nanofiltration (NF) are used to 
remove dissolved inorganic compounds such as sodium, calcium, and magnesium ions, or 
dissolved organic compounds such as humic and fulvic acids that make up the primary source of 
DBP precursors.  They operate at transmembrane pressures of about 80 to 1,200 psi.  
Ultrafiltration (UF) and microfiltration, on the other hand, cannot remove dissolved materials, 
and are limited to the removal of particulate material.  UF membranes have a nominal pore size of 
between 0.003 and 0.03 µm, whereas MF membranes have a nominal pore size of between 0.05 
and 0.5 µm.  UF and microfiltration operate at transmembrane pressures of about 5 to 100 psi. 
 
Microfiltration membranes, because of pore size, are generally limited to removal of bacteria and 
protozoans like Giardia and Cryptosporidium, while UF membranes have the added feature of 
removing not only protozoans and bacteria, but also viruses.  Some microfiltration membranes 
are also credited with virus removal though. 
 
Membrane processes have become more attractive for potable water treatment in recent years due 
to the increased stringency of drinking water regulations.  In this document, we will focus on the 
microfiltration/ultrafiltration membrane process as it applies to Cryptosporidium removal. 
 

Membrane Filtration (MF) Process 
Membrane filtration (MF) is loosely defined as a membrane separation process using membranes 
with a 0.1-µm (or smaller) nominal pore size, and a relatively low feedwater operating pressure of 
15-60 psi.  Representative materials removed by MF include sand, silt, clays, Giardia lamblia, 
Cryptosporidium, cysts, algae, and most bacterial species.  MF is not an absolute barrier to 
viruses in all cases; however, when used in combination with disinfection, it is an effective means 
of eliminating viruses. 
 



Juneau Salmon Creek Water Source 
EPA LT2 Treatment Requirements Evaluation  December, 2009 
 

   
Carson Dorn Inc. Page 22 of 26 
 

The primary impetus for the more widespread use of MF has been the increasingly stringent 
requirements for removing particles and microorganisms from drinking water supplies.  
Additionally, there has been a growing emphasis on limiting concentrations and number of 
chemicals that are applied during water treatment.  By physically removing pathogens, membrane 
filtration can significantly reduce chemical addition as compared to conventional filtration 
technology. 
 
MF membranes provide absolute removal of particulate contaminants from a feed stream by 
separation based on retention of particulates on the membrane surface.  In the simplest design, the 
MF process involves pumping of raw feed water under pressure onto a membrane.  For 
municipal-scale drinking water applications, the commercially available membrane geometries 
that are the most commonly employed are spiral wound, tubular, and hollow capillary fiber.  
However, spiral-wound configurations are not normally employed for MF due to the flat-sheet 
nature of the membrane, which presents difficulties in keeping the membrane surface clean.  
Unlike spiral-wound membranes, hollow-fiber and tubular configurations allow the membrane to 
be backwashed, a process by which fouling due to particulate and organic materials is controlled. 
The components of most commercially-available MF membrane plants include feed pumps, 
cleaning tanks, automatic backwash system, and membrane modules.  Product water recovery 
(ratio of finished water flowrate to raw water flowrate) for MF technology ranges from 85 to 95 
percent, and can be even higher in cases where the raw water has low levels of suspended solids. 
 

Operational and Maintenance Considerations 
In Membrane Filtration, there are two methods for maintaining or re-establishing permeate flux 
after membranes are fouled:  (1) membrane backwashing, and (2) chemical cleaning. 
 
Membrane Backwashing 
In order to prevent the continuous accumulation of solids on the membrane surface, the 
membrane is periodically backwashed.  Unlike backwashing for conventional media filtration, the 
backwashing cycle for MF takes only a few minutes.  Both liquid and gas backwashing are 
employed with MF technology.  For most systems, backwashing is fully automatic. 
Chemical Cleaning 
If backwashing is incapable of restoring the flux, then membranes are chemically cleaned.  The 
variables that should be considered in cleaning MF membranes include frequency and duration of 
cleaning, chemicals and their concentrations, cleaning and rinse volumes, temperature of 
cleaning, recovery and reuse of cleaning chemicals, neutralization and disposal of cleaning 
chemicals. 

Residuals Handling Facilities 

Residuals handling facilities for treatment of waste streams are often a major component of the 
MF process.  Waste streams that are generated as part of the MF process include high-turbidity 
water from routine backwash operations, and chemical solutions that are used to remove foulants 
from the membrane surfaces.  Waste stream volumes generated during routine backwash 
operations can amount to between 5 and 15 percent of the total finished water production, 
depending on the raw water quality.  For most applications, backwash water can be discharged to 
a sewer with no additional treatment.  Spent chemical solutions may require neutralization before 
being discharged to a sewer.  If there is no sewer connection available, the treatment plant will 



Juneau Salmon Creek Water Source 
EPA LT2 Treatment Requirements Evaluation  December, 2009 
 

   
Carson Dorn Inc. Page 23 of 26 
 

need to install residuals handling facilities.  These facilities may include such devices as 
clarifiers, solids thickeners, neutralization tanks, and solids drying beds. 
 

Advantages of Membrane Filtration 
The following advantages are realized when using membrane filtration to treat water for removal 
of Cryptosporidium: 
 
• Very effective for removal of protozoa and bacteria, with greater than 5-log (99.999%) 

removal. 
• Reliability of consistent effluent quality. 
• Automation provides ease of operation. 
 

Limitations of Membrane Filtration 
The following limitations must be considered when using membrane filtration to treat water for 
removal of Cryptosporidium: 
 
• Does not provide residual disinfection.  Must be followed by a secondary disinfectant (i.e., 

chlorine) for maintaining a disinfectant residual in the distribution system. 
• Need to clean membranes using acids, oxidants, and caustic solutions. 
• Produces a waste stream that will likely require treatment. 
• Post-filter disinfection required for viral inactivation. 
 
The final method to be considered in this letter for removal/inactivation of Cryptosporidium is 
high-rate gravity granular media filtration.   
 

5 - High-Rate Granular Filters 
High-rate granular media filtration process contains the following basic elements: 
 
1) Coagulant addition and mixing, with alum as the coagulant. 
2) Gravity filtration through granular media filters. 
3) Backwash waste facilities. 
 
For Juneau’s water treatment plant, the likely location of conventional filtration facilities in the 
process train is upstream of the existing chlorine feed system.  The conventional filtration system 
would be used to provide the necessary removal of suspended solids and microorganisms, 
whereas chlorine would be used as a primary disinfectant and for establishing a residual 
disinfectant concentration in the distribution system.  
 
The following assumptions were used to generate facility requirements: 
 
• Alum and polymer used for coagulation of raw water. 
• Rapid mix system consisting of an in-line static mixer. 
• Flocculation with 15 minutes of retention time 
• Dual media filters consisting of 60-inches of anthracite over 12-inches of sand. 
• Filter backwash consisting of bed fluidization and air scour. 
• A post-filtration pump station is required to pump filtered water into the distribution system. 



Juneau Salmon Creek Water Source 
EPA LT2 Treatment Requirements Evaluation  December, 2009 
 

   
Carson Dorn Inc. Page 24 of 26 
 

• Process waste is discharged to a backwash equalization and decant facility and then recycled 
upstream of the filtration plant  

• Filter loading rate of 10 gpm/sf 
• Filter run time prior to backwashing of 12 hours, minimum 
• Additional Labor: 1 Full Time Equivalent (more or less may be required based on operational 

strategy and current staff workload. 
 
Space requirements are frequently a limiting factor when considering gravity filters.  The space 
estimate includes a chemical storage building, rapid mix facilities, blower building, filters, and 
post-filtration pump station. 

 
Space Requirements for Gravity Filters 

 
Unit Process Structure Space Requirement 

Flocculation 1,070 sf 

High-Rate Granular Filtration 5,530 sf 

Polymer System 340 sf 

Alum System 5,740 sf 

Backwash Recycle Basin 1,430 sf 

Finished Water Pump Station 640 sf 

Backwash Supply Pump Station 540 sf 

Total Building Area 14,750 sf (0.34 ac) 

Approximate Structure Footprint 100' W x 150' L 

 
 
The results indicate that the gravity filters and pump station will require 0.34 acres of land.  Note 
that this applies only to the building footprints, and does not include land requirements for roads, 
driveways, loading/unloading zones, parking, etc.  
  
Due to site constraints at the existing Salmon Creek facility, it would likely not be possible to 
locate gravity filtration systems there.  Another site would need to be determined for location of a 
gravity filtration system. 
 
Recommended Alternative 
An examination of the five treatment options reveals that UV disinfection is the most cost 
effective alternative for treatment of Cryptosporidium from both a capital and life cycle cost 
perspective.  While each alternative will meet the treatment requirements of the LT2ESWTR, we 
recommend planning for UV disinfection facilities at the City and Borough of Juneau Salmon 
Creek Water Source in order to comply with EPA’s requirements for Cryptosporidium treatment. 

 
 



Juneau Salmon Creek Water Source 
EPA LT2 Treatment Requirements Evaluation  December, 2009 
 

   
Carson Dorn Inc. Page 25 of 26 
 

 
Conceptual Level Cost Estimate 
The existing site layout of the Salmon Creek Water Treatment Facility was evaluated and it 
appears that the most cost effective approach to adding UV disinfection equipment at that facility 
would be to intercept existing underground piping adjacent to the existing treatment building and 
add the UV equipment in an underground vault. Following is a conceptual level cost estimate of 
this arrangement that will be refined as more detailed design decisions are made. 

The cost estimate is based on an ultraviolet disinfection unit manufactured by Trojan 
Technologies, the TrojanUVSwift Model D12, which has the capacity to treat approximately 
2,555 gallon per minute (3.6 MGD).  A manufactures catalog cut of the TrojanUVSwift is 
provided at the end of the letter report.   
 
We have assumed two UV disinfection units will be necessary to reliably supply the design flow 
rate at the Salmon Creek facility.  This way if one unit is off-line for maintenance or repairs, the 
other unit can still handle the design flows. 
\ 
 

Preliminary Salmon Creek Water System Cost Estimate 
Ultraviolet Light Disinfection System 

  
 
Site Work $50,000

Underground Concrete Vault, approximately 24' x 
16'

$150,000

2- UV Disinfection Units each with the capacity to 
treat plant design capacity (3.5 MGD)

$320,000

Piping and valving modifications to accommodate 
each unit

$75,000

Electrical, Instrumentation and Controls $150,000

Estimated Construction Cost $745,000

Contingency (~30% of Const. Cost) $225,000

Design, Inspection, CBJ Administration (~40% of 
Const Cost.)

$300,000

Total Estimated Project Cost $1,270,000
 

 
 
 
 
This letter summarizes the changes that have occurred in the federal drinking water 
regulations with regards to surface water sources such as the Salmon Creek Source and 
the options available to CBJ as it proceeds with improvements needed to comply with 





DRINKING WATER TREATMENT



1

Trojan Technologies is an ISO 9001: 
2000 registered company and for more 
than 25 years has set the standard for 
proven UV technology and ongoing 
innovation. With unmatched scientific and 
technical expertise, and a global network 
of specialists, representatives and 
technicians, Trojan is trusted more than 
any other firm as the best choice  
for municipal UV solutions – worldwide. 
The TrojanUVSwiftTMSC is one of the 

reasons why. With units designed to 
treat flow rates of 15 GPM to 15.4 MGD 
(0.6 to 2430 m3/hr), these compact, 
robust UV systems offer communities an 
efficient, economical solution for drinking 
water disinfection. Like all Trojan drinking 
water products, the TrojanUVSwiftTMSC 
is bioassay validated, having undergone 